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Part No. Part Description Qty,

02-0709S Ball Links 10 pcs/bag

05-0102S Metal Main Grips 7Hv 1 pcs/bag

05-0117 Spindle 2 pcs/bag

05-0119 Spindle Washer (90) 2 pcs/bag

09-0109 7Hv Dampner 2 pcs/bag

09-7025S 7Hv Fbl Drive Tube 1 pcs/bag

09-7067S 7Hv Center Hub 1 pcs/bag

09-7068S 7Hv Main Grip Arm 1 pcs/bag

09-7069S 7Hv Fbl Arm Connector 1 pcs/bag

09-7101 7Hv Fbl Connector Collar 2 pcs/bag

60-8165 Ball Bearings 8X16X5 2 pcs/bag

61-4083 Flanged Bearings 4X8X3 4 pcs/bag

63-8165 Thrust Bearings 8X16X5 2 pcs/bag

79-0512 Button Head Bolts M5X12 10 pcs/bag

80-0304 Cap Head Bolts 3X4 2 pcs/bag

80-0312 Cap Head Bolts M3X12 10 pcs/bag

80-0325 Cap Head Bolts M3X25 10 pcs/bag

80-0421 Cap Head Bolts M4X21 2 pcs/bag

80-0430 Cap Head Bolts M4X30 10 pcs/bag

80-5285 Shanked Bolts M5X28.5 2 pcs/bag

81-0328 Set Screws M3X28 10pcs/bag

82-4264 Washers 4.2X6X0.4 10 pcs/bag

82-5131 Washers 5.1X13X0.1 10 pcs/bag

82-821003 Washers 8.2X10X0.3 10 pcs/bag

91-0004 Nylon Lock Nuts M4 10 pcs/bag

91-0005 Nylon Lock Nuts M5 2 pcs/bag
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Part No. Part Description Qty,

02-0205 Tail Blade Links W. Pin 2 pcs/bag

02-0209 Tail Rotor Hub 1 pcs/bag

02-0213 Tail Pitch Slider 1 pcs/bag

02-0214 Tail Shafts 2 pcs/bag

02-0225 Grooved Pin 2X10 4 pcs/bag

02-0264AB Tail Blade Holder Set 2 pcs/bag

02-0701 Stainless Link Balls 10 pcs/bag

02-1211 Tail Pitch Plate W, Bb 1 pcs/bag

05-0229S Tail Pitch Slider W Bb 1 pcs/bag

06-0222 Guide Pin Bolts 2 pcs/bag

06-0223 Pin 2X24 4 pcs/bag

09-7007 Tail Fin 1 pcs/bag

09-7023 Tail Pitch Connector 1 pcs/bag

09-7048 Tail Pitch Arm 1pcs/bag

09-7050 Tail Gear Box Frames 1 set/bag

09-7051 Tail Gear Box 1 pcs/bag

09-7066S Tail Guide Wheel 1 set/bag

09-7075 Tail Pulley 1 set/bag

09-7079 7hv Tail Hinge 1pcs/bag

09-8023 7Hvtail Pitch Lever Set 1 set/bag

09-8051 7Hv Metal Gear Box 1 set/bag

02-8205 Tail Pitch Control unit 1 set/bag

02-5264 Tail rotor hub assembly (plastic) 1 set/bag

60-3092 Ball Bearings 3X9X2.5 4 pcs/bag

60-4094 Ball Bearings 4X9X4 5 pcs/bag

60-7113 Ball Bearings 7X11X3 2 pcs/bag

61-5134 Flanged Bearings 5X13X4 2 pcs/bag

63-4094 Thrust Bearings 4X9X4 2 pcs/bag

80-0206s Cap Head Bolts 2X6 10 pcs/bag

80-0208 Cap Head Bolts M2X8 10 pcs/bag

80-0208S
Cap Head Bolts 2X8 special made

for ball
10 pcs/bag

80-0310 Cap Head Bolts M3X10 10 pcs/bag

80-0314 Cap Head Bolts M3X14 10 pcs/bag

80-0338 Cap Head Bolts M3X38 10 pcs/bag

80-2510 Cap Head Bolts M2.5X10 10 pcs/bag

81-0305 Set Screws M3X5 10 pcs/bag

82-327408 Washers 3.2X7.4X0.8 10 pcs/bag

82-3402 Washers 3.3X5.2X0.3 10 pcs/bag

84-0214 Spring Pin 2X14 10 pcs/bag

90-0201 Nuts M2 10 pcs/bag

91-0003 Nylon Lock Nuts M3 10 pcs/bag

98-2040B 3M 8Mm Wide 2040 Belt 1 pcs/bag
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Part No. Part Description Qty,

02-0701 Stainless Link Balls 10 pcs/bag

02-0701S Solid Link Balls 10 pcs/bag

05-0602Z

Autorotation Hub W,One Way

Bearing
1pcs/bag

05-0606S Mast Lock Clamp 1 pcs/bag

05-4602 Main Gear 1pcs/bag

05-8401 7Hv Swash Plate 1set/bag

07-4312 Pinion Gear (12T) 1 set/bag

07-4313 Pinion Gear (13T) 1 set/bag

07-4314 Pinion Gear (14T) 1 set/bag

09-7026 7Hv Main Pulley 1pcs/bag

09-7053 7Hv Motor Mount Spacer 3pcs/bag

09-7056 Swash Plate Pin 1set/bag

09-7058 7Hv Motor Mount Top 1 pcs/bag

09-7059 7Hv Motor Mount Bottom 1 pcs/bag

09-7070 Main Pulley Hub 1 pcs/bag

09-7102 7Hv Main Shaft 2pcs/bag

09-7103 Autorotation Sleeve 1pcs/bag

08-4926 Motor Shaft for 4926 motor 1pcs/bag08-4926 Motor Shaft for 4926 motor 1pcs/bag

08-4927 Motor shell for SZ4926 1pcs/bag

08-4928 Motor cover for SZ4926 1pcs/bag

60-15245 Ball Bearings 15X24X5 2 pcs/bag

60-17265 Ball Bearings 17x26x5 2 pcs/bag

60-6155 Ball Bearings 6X15X5 2 pcs/bag

60-8196 Ball Bearings 8x19x6 2 pcs/bag

62-162216 One way bearing 16x22x16 1 pcs/bag

80-0512SS Stainless Cap Head bolt M5x12 2 pcs/bag

80-0225 Cap Head Bolts 2X25 1pcs/bag

80-0308 Cap Head Bolts M3X8 10 pcs/bag

80-0310 Cap Head Bolts M3X10 10 pcs/bag

80-0332 Cap Head Bolts M3X32 10 pcs/bag

80-0410 Cap Head Bolts M4x10 10 pcs/bag

80-0430 Cap Head Bolts M4X30 10 pcs/bag

80-2508 Cap Head Bolts M2.5X8 10 pcs/bag

81-0404 Set Screws M4X4 10 pcs/bag

91-0004 Nylon Lock Nuts M4 10 pcs/bag

SZ4926 12S Motor for 7hv kv510 1 pcs/bag
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Part No. Part Description Qty,

02-0820 Skid End Caps 4 pcs/bag

02-0918 Servo Nuts 5 pcs/bag

09-7001La Upper Frame Left 1 pcs/bag

09-7001Ra Upper Frame Right 1 pcs/bag

09-7002a Lower Frame 1 pcs/bag

09-7004 Receiver Mount 1 pcs/bag

09-7005 7Hv Gyro Mount 1 pcs/bag

09-7008S Battery Tray 1 set/bag

09-7009 Guide Wheel Frame 2 pcs/bag

09-7011 Canopy Break-Off 2pcs/bag

09-7018 Battery Lock 1 set/bag

09-7024 Servo Spacer 2 pcs/bag

09-7042Z Bearing Block W, Bearing 1 set/bag

09-7044 Battery Tray Connector 1 pcs/bag

09-7045S Receiver Stand Off 2 pcs/bag

09-7055 Boom Support Collar 2 pcs/bag

09-7060 7Hv Boom Clamp 2 pcs/bag

09-7061 Battery Tray Stand Off 2 pcs/bag

09-7062 Belt Tension Collar 2 pcs/bag

09-7064 Guide Wheel Collar 4pcs/bag

09-7071A 7Hv Belt Guide Wheel(new) 2 set/bag

09-7073 Canopy Stand Off 2 pcs/bag

09-7078S Belt Tension Mount 1 set/bag

09-7081 Rubber Band Mount 1 pcs/bag

09-7082 Rubber Band Seat 1 pcs/bag

09-7092 Rubber Band 1 pcs/bag

09-7109 Canopy Spacer 1pcs/bag

60-10195 Ball Bearings  10X19X5 4 pcs/bag

60-3095 Ball Bearings  3X9X5 2 pcs/bag

61-3062 Flanged Bearings 3X6X2 4 set/bag

78-0310 Flat Head Bolts M3X10 10 pcs/bag

79-0306 Button Head Bolts M3X6 10 pcs/bag

79-0308 Button Head Bolts M3X8 10 pcs/bag

79-0310 Button Head Bolts M3X10 10 pcs/bag

80-0306 Cap Head Bolts M3X6 10 pcs/bag

80-0308 Cap Head Bolts M3X8 10 pcs/bag

80-0310 Cap Head Bolts M3X10 10 pcs/bag

80-0322 Cap Head Bolts M3X22 10 pcs/bag

80-0325 Cap Head Bolts M3X25 10 pcs/bag

80-0330 Cap Head Bolts M3X30 10 pcs/bag

80-0375 Cap Head Bolts M3X75 4 pcs/bag

80-2506 Cap Head Bolts M2.5X6 10 pcs/bag

80-2520 Cap Head Bolts M2.5X20 10 pcs/bag

82-3201 Washers 3.2X10X1 10 pcs/bag

82-3504 Washers 3.2X5.2X0.4 10 pcs/bag

82-3507 Washers 3.2X5.2X0.7 10 pcs/bag

85-0001 Clamp pin 2pcs/bag

91-0003 Nylon Lock Nuts M3 10 pcs/bag
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Part No. Part Description Qty,

02-0701 Stainless Link Balls 10 pcs/bag

02-0709S Ball Links 2.5Mm 10 pcs/bag

02-0810B Thumb Screw (Blue) 4pcs/bag

02-0810SG Thumb Screw (Gold) 4pcs/bag

02-0813S
Tail Boom Brace Connectors W,

Bolts
4 pcs/bag

02-0820 Skid End Caps 4 pcs/bag

0 Skid  dampener 4 pcs/bag

02-0853 Canopy Rubber Grommets 10 pcs/bag

05-0814s Skids With Caps 2pcs/bag

05-0833 Struts 2pcs/bag

06-0851 Canopy Insert 1 set/bag

09-0820S Boom Support W Terminal 2set/bag

09-7003 Spacer Frame 1pcs/bag

09-7006 Bottom Board 1pcs/bag

09-7010 Canopy Board 1pcs/bag

09-7012S Tail Link Rod 1set/bag

09-7021 7Hv Tail Link Support 1pcs/bag

09-7022 7Hv Swashplate Guide 1pcs/bag

09-7041 Upper Servo Mount 1pcs/bag

09-7047 Strute Mount 1pcs/bag

09-7072 7Hv Tail Boom 1pcs/bag

09-7080 7Hv Tail Link Cap 2pcs/bag

09-7200P 7Hv Painted Canopy 1pcs/bag

09-7200W 7Hv White Canopy 1pcs/bag

09-BC Blade Caddie 7Hv 1pcs/bag

F-40-4700 Main Blade 700mm 1 set/bag

80-0208s Cap Head Bolts 2X8 10 pcs/bag

80-0305 Cap Head Bolts M3X5 10 pcs/bag

80-0308 Cap Head Bolts M3X8 10 pcs/bag

80-0316 Cap Head Bolts M3X16 10 pcs/bag

80-0320 Cap Head Bolts M3X20 10 pcs/bag

80-0325 Cap Head Bolts M3X25 10 pcs/bag

80-2508 Cap Head Bolts M2.5X8 10 pcs/bag

80-2510 Cap Head Bolts M2.5X10 10 pcs/bag

81-0305 Set Screw 3x5 10 pcs/bag

82-3504 Washers 3.2X5.2X0.4 10 pcs/bag

85-0002 Heat Shrink Plastic 4pcs/bag

90-0201 Hex Nuts 2mm 10 pcs/bag

91-0004 Nylon Lock Nuts M4 10 pcs/bag

E-LG-09 7Hv Linkage Set 1 set/bag

VBT300 Velcro Tape 300Mm X 20Mm 4 pcs/bag
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